

Charlene J. Hamilton uses the following list of prescription medications:

MEDICATION NAME	DOSE	INSTRUCTIONS	REASON
Montelukast	10 MG tablet	1 tablet daily	Asthma management
GlipiZIDE ER	10 MG 24 hr tablet	1 tablet daily	Diabetes management
MetFORMIN ER	500 MG 24 hr tablet	2 tablets twice daily	Diabetes management
Mounjaro	5 MG/0.5ML auto-injector	Inject 5 mg under the skin one time a week.	Diabetes management
Omeprazole	20 MG DR capsule	1 capsule twice daily	GI management
Candesartan	32 MG tablet	1 tablet daily	Hypertension management
HydroCHLOROthiazide	12.5 MG capsule	1 capsule daily	Hypertension management
Rosuvastatin	20 MG tablet	1 tablet daily	Hypertension management
DULoxetine	60 MG DR capsule	2 capsules daily	Long Covid management
Naltrexone	1 mg compounded capsule	2 capsules daily	Long Covid management
Cyproheptadine	4 MG tablet	1 tablet daily	Migraine management
Propranolol	20 MG tablet	1 tablet twice daily	Migraine management
AS NEEDED MEDICATIONS			
Albuterol HFA	108 (90 Base) MCG/ACT Inhaler	2 inhalations every 4 hours PRN	Asthma rescue
Rizatriptan	10 MG disintegrating tablet	2 tablets in 24 hours PRN	Migraine rescue
Ondansetron	8 MG disintegrating tablet	1 tablet every 12 hours PRN	Migraine & GI rescue
Meclizine	25 MG tablet	1 tablet three times daily PRN	Migraine rescue
Lidocaine patch	5 % patch	1 patch every 24 hours PRN	Long Covid management
Azithromycin	500 MG tablet	1 tablet daily PRN	TRAVEL PREVENTATIVE

SHE IS ALLERGIC TO THE FOLLOWING MEDICATIONS:

- **Verapamil**
- **Felodapine**
- **Amoxicillin**
- **Citalopram**
- **Certain skin adhesives**